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TEST REPORT CERTIFICATION

Applicant : ALTAI TECHNOLOGIES LIMITED
Manufacturer : Transystem Inc.
EUT Description - Altai A3 Smart WiFi
FCCID : UCC-WA3011N
(A) Model No. : WA301IN
(B) Serial No. : N/A

(C) Power Supply : DC 56V
(D) Test Voltage : DC 56V From Adapter Input AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Jun.04~15, 2009
Prepared by :

Edie Huang / Assistant
Reviewer :

Jamy Yu / Senior Engineer

Approved & Authorized Signer :

Ken Lu / Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test | ANSI C63.4: 2003 PASS
KDB558074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB558074
FCC Part 15: 15.247
Band Edge Compliance Test ANSI C63.4: 2003 PASS
KDB558074
i o FCC Part 15: 15.247
Conducted spurious emissions test PASS
KDB558074
. FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB558074
Outout P Test FCC Part 15: 15.247 PASS
utput Power Tes KDB558074
) FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB558074
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



Product Name
Model Number
Power supply

FCCID

Radio technology

Operation Frequency :

Channel Number

Modulation
Technology

Data Rate

PK Output Power

Antenna Assembly
Gain

FCCID:UCC-WA301IN
page 2-1

2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Altai A3 Smart WiFi

WA3011IN

DC 56V From Adapter Input AC 120V/60Hz by LAN line.
UCC-WA3011N
IEEE802.11b;IEEE802.11g;IEEE802.11n;IEEE802.11a

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE 802.11n HT20:2412MHz—2462MHz
IEEE 802.11n HT20: 5745MHz—5825MHz
IEEE 802.11n HT40: 2422MHz—2452MHz
IEEE 802.11n HT40: 5755MHz—5795MHz
IEEE 802.11a: 5.745GHz—5.825GHz

IEEE 802.11b/g: 11 Channels

IEEE 802.11n HT20 2.4GHz : 11 Channels
IEEE 802.11n HT40 2.4GHz band: 7Channels
IEEE 802.11n HT20 5.7GHz band : 5Channels
IEEE 802.11n HT40 5.7GHz band: 2Channels
IEEE 802.11a 5.7GHz band :5Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n :OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11b: 11/5.5/2/1Mbps.

IEEE 802.11g: 54/48/36/24/18/12/9/6Mbps.

IEEE 802.11a: 54/48/36/24/18/12/9/6Mbps

IEEE 802.11n HT20: 130, 117,104, 78, 65, 58.5, 52, 39, 26,
19.5,13, 6.5 Mbps

IEEE 802.11n HT40: 270, 243 ,216, 162, 135, 121.5, 108,
81,54,40.5, 27, 13.5Mbps

IEEE 802.11b: 26.96dBm
IEEE 802.11g: 27.00dBm
IEEE 802.11n HT20: 26.96dBm
IEEE 802.11n HT40: 27.00dBm
IEEE 802.11a: 26.98dBm

Patch antenna, MIMO 3x3
Gain: 6dBi for 2.4GHz
8dBi for 5GHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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ALTAI TECHNOLOGIES LIMITED

2/F, East Wing, Lakeside 2, Hong Kong Science Park,
Shatin, Hong Kong, China.
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Hsinchu, Taiwan R.O.C.
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Jun.03, 2009

Prototype production
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2.2.Test Information

The test software “art.exe” was used to control EUT work in Continuous TX mode,
and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 1 CHI 2412
1 CH6 2437
1 CHI11 2462
IEEE 802.11¢g 6 CHI 2412
6 CH6 2437
6 CHI11 2462
6.5 CHI1 2412
6.5 CHo6 2437
6.5 CH11 2462
IEEE 802.11n HT20 6.5 CH149 5745
6.5 CHI157 5785
6.5 CH165 5825
13.5 CH3 2422
13.5 CH6 2437
IEEE 802.11n HT40 13.5 CH9 2452
13.5 CH151 5755
13.5 CHI159 5795
6 CH149 5745
IEEE 802.11a 6 CH157 5785
6 CH165 5825

Note: According exploratory test and product specification EUT will have
maximum output power in those data rate, so those data rate were used for all
test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN

page 2-4
2.3.Power vs data rate
Data rate Measured level Limit
Mode (Mbps) CH (dBm) (dBm)
1 CH6 26.96 30
IEEE 802.11b 5.5 CH6 26.56 30
11 CH6 25.89 30
6 CH6 26.97 30
IEEE 802.11¢g 24 CH6 25.87 30
54 CH6 26.10 30
6 CH6 26.46 30
IEEE 802.11a 24 CH6 25.25 30
54 CH6 25.78 30
6.5 CH6 26.93 30
65 CH6 26.12 30
IEEE 802.11n 130 CH6 26.32 30
HT20 6.5 CH 157 26.85 28
65 CH 157 26.09 28
130 CH 157 26.75 28
13.5 CH6 26.99 30
135 CH6 26.32 30
IEEE 802.11n 270 CH6 26.11 30
HT 40 13.5 CH 151 26.34 28
135 CH 151 26.10 28
270 CH 151 25.86 28
Based on technology theory of IEEE 802.11 and actual exploratory test, lower data
rate will lead to higher output power, so all the tests were performed with lowest data
rate.

2.4.Tested Supporting System Details
2.4.1. NOTEBOOK

M/N :  PPO9S

S/N : N/A

Manufacturer :  DELL

Power Adaptor :  Manufacturer: DELL,

M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m
(Bond one ferrite core)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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2.5.Test Facility

Site Description
Name of Firm ¢ Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber ¢ Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

EMC Lab. :  Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2009
2.6.Measurement Uncertainty (95% confidence levels, k=2)
Item MU Remark

Uncertainty for Power point Conducted Emissions Test 2.88dB
Uncertainty for Radiation Emission test in 3m chamber 3.86dB | Polarize: V
(30MHz to 1GHz) 4.3dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber 2.78dB | Polarize: H
(1GHz to 25GHz) 2.82dB | Polarize: V

Uncertainty for radio frequency 1x10”

Uncertainty for conducted RF Power 0.34dB

Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
page 3-1

3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item [Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 Test Receiver  |Rohde & Schwarz|ESHS10 |838693/001 Jan.10, 09 |1 Year
2 L.I.S.N.#2 Kyoritsu KNW-407 |8-1636-1 May.08, 09 |1 Year
3 Terminator Hubersuhner 50Q No. 1 May.08, 09 |1 Year
4 RF Cable Fujikura 3D-2W  |LISN Cable 1# |May.08, 09 [1Year
5 Coaxial Switch |Anritsu MP59B  |M55367 May.08, 09 |1 Year
6 Pulse Limiter  |[Rohde & Schwarz|ESH3-72 (100341 May.08, 09 |1 Year

3.2.Block Diagram of Test Setup

3.2.1. Block diagram of connection between the EUT and Supporting System

Test Receiver

| LAN Line EUT
AC Mains «—| L.LS.N.#2 Adapter
LAN Line
AC Mains «—— Adapter Notebook [—)Outside Test Site
(EUT: Altai A3 Smart WiFi)
3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1. Altai A3 Smart WiFi (EUT)

Model Number : WA3011IN
Serial Number : N/A

3.4.2. Support Equipment  : As Tested Supporting System Detail, in Section 2.4
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3. Notebook run test software to control the EUT worked in test mode (Tx Mode)
and measured it.
3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via Adapter connected to the power mains through a line impedance
stabilization network (L.I.S.N. 2#). This provides a 50 ohm coupling impedance for the
EUT (Please refer the block diagram of the test setup and photographs). The AC line
are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.7.Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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m No.6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience&lIndustry Park
Nantou, 3henzhen,Guang dong, China.

Tel:+56-755-26639495
Fax:4+56-755-26632877
Postcode: 515057

Data: 6 File: DXDATA'Z009Test data\dnCSOH149.EME (7)
0 Level (dBuv) Date: 2009-06-17
| FCCPART 156 C
/ RCC PART 15 € {AVG)
: | |6
4
10 3
0.15 2 5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data ho HES)
Di=./Ant. H 2009 ENW407 Wi
Limit :FCC PART 15 C
Env./In=. tTewmp:23'C Humi:S4d: Engineer :3unhy-1lu
EUT thltai A3 Smwart WiFi MAN:WAZO011N
Power Fating :DC 86V From Adapter input AC 120V/&60Hz
Test Mode :Tx Mode

LIZN Cable Emizsion
Mo Freg Factor Loss Feading Level Limits= Margin Remark
[MH=) =h=)1 [dE) [ B [dEuW) [BuW) [dE)

1 0.17985 0.43 9.858 4z2.49 Ez.80 g4, 49 11.89 QF

2 0.23955 0.41 9.85 36.70 446.99 62.11 15.1= QF

3 0.32910 o.37 9.59 29.73 39.99 59,47 19,48 2F

4 8.687 0.4z 9.94 31.90 42 .26 0. 00 17.74 QF

5 15.374 0.49 9.97 37.82 45.28 60.00 11.7:2 QF

& 16.596 0.5z 9.95 34.73 45,23 60,00 14,77 2F

Femarks: l.Emission Lewvel=LISN Factor+Cable LossiInclude 10dE pulse limit)+Reading
2.If the asverage limit is wet when useing & quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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m No.6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience&lIndustry Park
Nantou, 3henzhen,Guang dong, China.

Tel:+56-755-26639495
Fax:4+56-755-26632877
Postcode: 515057

Data: ¥ File: DXDATA'Z009Test data\dnCSOH149.EME (7)
0 Level (dBuv) Date: 2009-06-17
FCCPART 156 C
1 RCC PART 15 € {AVG)
2 | 5
4 a
10 3
0.15 2 5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data ho HE
Di=./Ant. H 2009 ENW407 VE
Limit :FCC PART 15 C
Env./In=. tTewmp:23'C Humi:S4d: Engineer :3unhy-1lu
EUT thltai A3 Smwart WiFi MAN:WAZO011N
Power Fating :DC 86V From Adapter input AC 120V/&60Hz
Test Mode :Tx Mode

LIZN Cable Emizsion
Mo Freg Factor Loss Feading Level Limits= Margin Remark
[MH=) =h=)1 [dE) [ B [dEuW) [BuW) [dE)

1 0.17985 0.45 9.858 39.47 49,80 g4, 49 14.89 QF

2 0.23955 0.43 9.835 34.70 45.01 62.11 17.10 QF

3 0.32910 0.38 9.59 Z7.685 37.9:2 59,47 Z1.55 2F

4 8.5958 0.43 9.94 30.10 40, 47 0. 00 19.55 QF

5 14.239 0.48 9.97 31.52 41.97 60.00 13.03 QF

& 15.445 0.55 i0.00 34.15 44,65 60,00 15.32 2F

Femarks: l.Emission Lewvel=LISN Factor+Cable LossiInclude 10dE pulse limit)+Reading
2.If the asverage limit is wet when useing & quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with awverage detector is unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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4. RADIATED EMISSION TEST

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,08 |1 Year

2 EMI Spectrum |Agilent E4407B MY41440292 |[May.08, 09 |1 Year

3 Test Receiver |Rohde & Schwarz|[ESVS10  |834468/011  |May.08, 09 |1 Year

4 Amplifier HP 8447D 2648A04738 |May.08, 09 |1 Year

5 Bilog Antenna |Schaffner CBL6111C |2598 Nov.10, 08 |1 Year

6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 [May.08, 09 |1 Year

7 Coaxial Switch |Anritsu MP59B M73989 May.08, 09 |1 Year

Frequency rang: above 1000MHz

Item |[Equipment Manufacturer [Model No.  |Serial No.  |Last Cal. |Cal. Interval
1 Spectrum Analyzer |[Agilent E4446A US44300459 |May.08, 09|1 Year

2 Horn Antenna EMCO 3115 9607-4877 |May.27, 08|1.5 Year

3 Amplifier Agilent 8449B 3008A02495 [Nov.24,08 |1 Year

4  |RF Cable Hubersuhner |SUCOFLEX102|28620/2 May.08, 09|1 Year

5 RF Cable Hubersuhner |SUCOFLEX102(271471/4 May.08, 09|1 Year

6 RF Cable Hubersuhner [SUCOFLEX102{29086/2 May.08, 09|1 Year

4.2 .Block Diagram of Test Setup

4.2.1. Block diagram of connection between the EUT and Supporting System

LAN Line EUT

AC Mains «—

Adapter

LAN Line

Notebook [)Outside Test Site

Adapter

AC Mains «—

(EUT: Altai A3 Smart WiFi)
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4.2.2. In Anechoic Chamber
ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —)y |TURNTABLE | g M|ETER

(WOOD)
GROUND PLANE
4.3.Radiated Emission Limit
4.3.1. 15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
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4.3.2. 15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
420725 - 4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8 -752 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 -138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72-173.2 3332 - 3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 (3)

4.4.

4.5.

4.6.

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. Altai A3 Smart WiFi (EUT)

Model Number WA3011IN
Serial Number . N/A

4.4.2. Support Equipment As Tested Supporting System Detail, in Section 2.4

Operating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.

4.5.3. Notebook run test software to control the EUT worked in test mode (Tx Mode)
and measured it.

Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.
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The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For 2.4GHz band, the frequency range from 30MHz to 10™ harmonic (25GHz) are
checked, and for 5.7GHz band, the frequency range from 30MHz to 40GHz are

checked, and no any emission were found from 18GHz to 40GHz, and the radiated
emission from 18GHz to 40GHz were not record.

4.7 .Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 40 GHz were comply with 15.209 limits.
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No.6,Ee Feng Road,Block 52,
Shenzhen Science&lndustry Park
Nantou S3henczhen, Guangdong, China
Tel:+86-755-26633495
Fax:+86-755-26632877

Postoode: 515057

Data: 40

Level (dBu\im)

File: D::2009 Report DatatA ACSIOH149.EMG6 (41)

Date: 2009-06-24

FCC PART 15 C (3M]) |

-6dB
i
40 4|—‘ |
2 3
| EW
DSB 224, 418. 612. 8086. 1000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 40
Dis. / Ant. 3m CEL6111C Ant., pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. Z4*C/56% Engineser : Cary
EUT Altai A3 3mart WiFi M/W:WA3I011N
Power Rating DC 56V From adapter input AC 120W/60H=Z
Test Mode Tx Mode
Ant. Cakble Emis=sion
Freg. Factor Loszs PReading Level Limits Margin Remark
[MHz) [dB/ ) (B [dBuv) (dBuWY/m) [(dBuV ) (dE)
1 41.640 13.33 0.e0 16.05 Z9.98 40.00 10.0z2 QF
Z 500.450 15.04 2.25 14.06 34.35 45.00 11.a5 QF
3 575.140 19.37 2.43 13.07 34.87 45.00 11.13 QF
4 630.000 Z0.41 Z.74 Z0.10 43.25 46,00 Z.75 QF
5 7Z6.460 21.03 2.87 12.74 36.64 46.00 9.36 QF
6 866.140 Z22.56 3.14 7.18 32.88 45.00 13.1= QF

Femarks: 1. Emission Level= Antenna Factor + Cable Losz + Reading.
Z. The emission lewels that are Z0dE below the official
limit are not reported.
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No.6,Ee Feng Foad,Block 52,
Shenzhen 3cienceflIndustry Park
Nantou Shenzhen, Guangdong, China
Tel:4+56-755-26639495
Fax:4+56-755-26632877

Postcode: 515057

Data: 41 File: D:'2009 Report DataWACSI0OH149.EME (41)

o Level (@Buvim)

Date: 2009-06-24

FCC PART [15 C (3M) |

6B

-

40

| A s

B

ki

030 224, 418. 612, g06. 1000
Fregquency (MHz)
3ite no. t 3m Chawber Data no. ro41
Di=. / Ant. T 3m CEL&111C Ant. pol. @ HORIZCONTAL
Limit i FCC PART 15 C [(3HM)
Enwv. / Ins. : Z24*%C/56% Engineer : Cary
EUT : Altai A3 Smart WiFi M/M:WASOL11M
Power FEating : DC 56V From adapter input AC 120V/60H=z
Test Mode 1 Tx Mode
Ant. Cahle Emission
Frec. Factor Los=z PReading Lewvel Limits Margin Remark

[MH=) {dB/ 1) (dE) [dEuWV) (dBuV/m) (dBuV/m) 1dE)
1 377.260 15.57 1.85 47 .44 37.8¢6 45,00 g.14 QF
Z 500.000 15.04 2.25 ZZ2.20 4z .49 46,00 3.51 2F
3 BZ26.550 19.92 2.57 43.31 38.71 46,00 7.29 QF
4 749.740 Z21.53 2.92 41.30 38.89 45,00 7.31 QF
5 749,740 Z21.53 2.92 4z .30 39.69 46,00 6.31 2F
6 B875.840 Z2.58 3.15 38.E50 37.17 46,00 8.83 QF

Remarks: 1. Emission Lewel= Antentia Factor + Cable Loss + Reading.
Z. The emission lewvels that atre Z0d4E below the official
limit are not reported.
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Frequency: Above 1GHz IEEE 802.11b mode

AUDIX 2

No.6 Ee Feng Road,Block 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+586-755-26639495-7
Fax:4+856-755-26632877

Postecode: 5153057

Data: 1

120

60

o o

Lewvel {(dBuVin)

File: E:2009 report data'A AL TAIACSIOH149.EM6 (2438)

Date: 2009-06-04

FCC PART 15C PEAK

FCC PART 15C AV

e

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3o Chamber Data no. HE

Dis. / Ant. 3m 3115 Ant. pol. : HORIZCNTALL

Limit FCC FART 15C PELKE

Env. / Ins. 23*C/54% Engineer :3unny-lu

EUT Altai A3 Smwart WiFi M N:UWAZO011NM

Power DC 56V From Adapter input AC 120/ 60HE

Test wode IEEESE0Z .11k CH1 2Z412MH=

M/

Ant. Calbhle Amp. Emis=zion

Freg. Factor loss Factor PReading Lewvel Limits Margin Remark

(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
1501.000 25.90 5.32 35.74 43,12 43 .60 74,00 30.40 Peak
1831.000 27.23 5.86 35.37 46,60 44,352 74.00 Z9.658 Peak
2140.000 28.09 A.38 35.17 46,10 45,40 74.00 Z28.60 Peak
2412 .000 25.45 6.73 35.12 103.06 103.15 74.00 -29.15 Peak

Femarks:

1. Ewmission Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 2 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-04
3
FCC PART 15C PEAK
60 FCC PART 15C AV
1 2 4

T T

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)

Zite no. 3t Chamber Data ho. H

Di=. / Ant. 3 3115 hnt. pol. @ VERTICAL

Limit FCC FPART 15C PELE

Enwv. / Ins. 23%C/54% Engineer :3unny-lu

EUT Altai A3 Smwart WiFi M/N:UL3011N

Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode IEEES0Z .11k CH1 Z241ZHMH=

M/

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1501.000 0 25.90 2 5.32 35.74 51.42 45.90 74.00 27.10 Peak
2 1587e.000 27.43 5.92 35.34 49.55 47.56 74,00 26.44 Peak
3 Z2412.000 25.458 6.73  35.12  113.48 115.5%7 74.00 -39.57 Peak
4 3214.000 30.78 &8.13 34.96 44,45 45.40 74.00 25.60 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 3
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

120
3
FCC PART 15C PERK
60
FCC PART 15C AV
1 2
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 3
Dis. / Aint. 3 3115 pol. : VERTICLL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 5E1.50 46.98 74.00 27.02 Peak
2 1587e.000 27.43 5.92 35.34 49.51 47.82 74,00 26.18 Peak
3 Z437.000 25.53 6.50 35.11 114,189 114.41 74.00 -40.41 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 4

Lewvel (dBu\//m)
120

60

1

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

FCC PART 15C PEAK

FCC PART 15C AV

R

LwmdMwM#WMW““ﬁﬂﬂw¢wﬂmnwvaMﬁMﬂM#th

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)

Zite no. 3t Chamber Data ho. HE

Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL

Limit FCC FPART 15C PELE

Enwv. / Ins. 23%C/54% Engineer :3unny-lu

EUT Altai A3 Smwart WiFi M/N:UL3011N

Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode IEEES0Z .11k CHE 2437HMH=

M/

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
2437.000 28.53 6.80 35.11 103.25 103.47 74.00 -29.47 Peak

Remarks:

Emission Lewvel= Antenha Factor + Cable Loss —-Amp Factor + Reading.
The emission lewvels that are Z0dE below the official liwit are not reported,
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 5 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-04
3
FCC PART 15C PEAK
60

FCC PART 15C AV

1 2 M
Wb sl

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. HE=
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11b CH11 Z462ZMH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 47.14 42 . 62 74.00 31.38 Peak
2 1g99.000 26.70 5.64 35.54 45. 68 42.48 74,00 31.52 Peak
3 Z462.000 25.55 6.54 35.11 103.74 i04.02 74.00 -30.02 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 6 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-04
120 T
FCC PART 15C PEAK
60 ) FCC PART 15C AV

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. HE

Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11b CH11 Z462ZMH=

M/ :

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1159.000 0 25.47 4.74  36.10 EO. 64 44,75 74.00 29.25 Peak
2 1501.000 25.90 2 5.32 35.74 50.31 45.79 74,00 28.21 Peak
3 1876.000 27.43 5.9 35.54 49,57 47,58 74.00 Z6.42 Peak
4 Z24§2.000 28.55 6.84 35.11 115.:2E 115.53 74.00 -41.53 Peak
5 3Z28e.000 30.97 5.33 34.594 45. 66 50.02 74,00 23.98 Peak

Femarks:
1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 7 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HERE
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CH1 Z241ZHMH=
M/
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Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 8

Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-13

120
FCC PART 15C PERK
60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE=
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CH1 Z241ZHMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 45824.000 34.47 10.55 34.59 45.34 EB.77 74.00 15.23 Peak
2 4524.000 34.47 10.55 34.59 40.38 50.81 54,00 3.19  bLverage

Femarks:

1. Ewmission Level=

intennha Factor + Cable Loss —Awp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 9 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE=
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CH1 Z241ZHMH=
M/
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 10
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-13

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 10
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CH1 Z241ZHMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4g24. 000 34.47 10.55 34,59 45. 68 56,11 74.00 17.89 Peak
4524.000 34.47 10.55 34.59 36.89 47,12 54,00 6.858 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 11 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
04000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r11
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE 2437HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 12
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-13

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. ro1z
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 44,95 E5.74 74.00 18.26 Peak
4374.000 34.75 10.56 34,55 35.:28 45.04 54,00 7.96  bLverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 13 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
04000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 13
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE 2437HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 14
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-13

Enission Lewvel=

FCC PART 15C PERK
1
FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 14
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z .11k CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 47 .59 EB.3E 74.00 15.65 Peak
4374.000 34.75 10.56 34,55 39.24 50.00 54,00 4.00 Average
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 15 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 15
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ .11k CH11 Z46ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 16
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-06

Enission Lewvel=

FCC PART 15C PERK
1
FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 16
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ .11k CH11 Z46ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 47.82 5EB.92 74.00 15.08 Peak
4924 . 000 35.09 10.53 34.57 39.66 50.76 54,00 3.24 bLverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 17 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 17
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ .11k CH11 Z46ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 18
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 1 13
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ .11k CH11 Z46ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 44,25 EE.3E 74.00 18.65 Peak
4924 . 000 35.09 10.53 34.57 35.46 46.56 54,00 7,44  bhverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
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Frequency: Above 1IGHz IEEE 802.11¢g mode

m No.6 Ee Feng Road,Block 52,
| l IX Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
Postcode: 515057

Data: 19 File: EZ2009 report data\AALTAIMACSOOH149.EMG (248)
Lewvel {(dBuVin) Date: 2009-06-04
4
FCC PART 15C PERK
60
= FCC PART 15C AV

: 3 WW

bbb bl

01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. i S Chamber Data no. 18
Dis. / Ant. i S 3115 int. pol. : VERTICAL
Limit : FCCZ PART 15C PELE
Env. / Ins. 1 23FC/54% Engineer :3unny-lu
EUT : Altai A3 3Zmart WiFi M/M:WAIOL11N
Power : DC 56V From Adapter input AC 120%W/60H=
Test mwode : IEEESO:2.11g CH1 2412MH=
MW H
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 10oo.000 25.20 4.35  36.350 S5Z.66 45.91 74.00 Z8.089 Peak
2 1B01.000 Z25.90 0 5.32  35.74 51.05 46.53 74.00 27.47 Peak
3 1587e.000 27.43 5.92 35.34 49,12 47.13 74,00 26.87 Peak
4 Z2412.000 25.48% 6.73 35.12 113.1: 113.21 74.00 -39.21 Peak
5 3214.000 30.78 S§.13 34.96 45.46 5z2.41 74.00 21.59 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 20 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-04
3
FCC PART 15C PEAK
60 FCC PART 15C AV

[ A

1M2 W W4WWWW

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 20
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mode : IEEESO0Z.11g CH1 Z41ZMH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 45.34 43.82 74.00 30.18 Peak
1¢99.000 2Zg6.70 5.4 35.54 44,58 41.38 74,00 3Z2.62 Peak
Z41z.000 2Z5.45 6.73 35.12 104.93 105.0:2 74.00 -31.02 Peak
3049.000 30.34 7.78 34,99 4z .54 45,67 74.00 28.33 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN

Page 4-27

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 21

Lewvel (dBu\//m)
120

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

FCC PART 15C PEAK

60

FCC PART 15C AV

\MMM\LWJW

W

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 21
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 458.16 43 .64 74.00 30.36 Peak
2 1g99.000 26.70 5.64 35.54 45.59 42.39 74,00 3l1.81 Peak
3 Z437.000 25.53 6.50 35.11 101.:29 i01.51 74.00 -27.51 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 22 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
3
FCC PART 15C PERK
60
} FCC PART 15C AV
1 2 !
mﬁ“wMMMlMWUMAJJLJJlJJ ot el ™
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. T 22
Di=. / Ant.  dm 3115 int. pol. : VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mode : IEEESO0Z.11g CHE Z2437MH=z
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1501.000 0 25.90 2 5.32 35.74 EO. 18 45,66 74.00 28.34 Peak
2 1587e.000 27.43 5.92 35.34 49.:20 47.21 74,00 26.79 Peak
3 Z2437.000 25.53 6.50 35.11 113.45 115. 67 74.00 -39.867 Peak
4  3253.000 30.92 8.23 34.95 45.07 49,27 74.00 24.73 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
Page 4-29

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 23 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
3
FCC PART 15C PERK
60
J 4 FCC PART 15C AV
1 2
M)L’Lu/m WWWWW
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. T 23
Di=. / Ant. 3 3115 hnt. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1501.000 0 25.90 2 5.32 35.74 51.48 46.96 74.00 27.04 Peak
2 1587e.000 27.43 5.92 35.34 45.99 47.00 74,00 27.00 Peak
3 Z462.000 25.55 6.54 35.11 11z2.354 112,62 74.00 -38.62 Peak
4  3286.000 30.97 &8.33 34.94 47 .67 5Ez.03 74.00 21.97 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 24
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

120
3
FCC PART 15C PERK
60
FCC PART 15C AV
1 !
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 24
Dis. / Aint. 3 3115 pol. : HORIZCONTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 458. 68 44,16 74.00 29.84 Peak
2 1587e.000 27.43 5.92 35.34 45.27 43.28 74,00 30.72 Peak
3 Z462.000 25.55 6.54 35.11 101.:25 i01.51 74.00 -27.51 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 25 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CH1 Z241ZHMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 26
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HEA
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CH1 Z241ZHMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4g24. 000 34.47 10.55 34,59 44,49 54,92 74.00 19.08 Peak
4524.000 34.47 10.55 34.59 35.24 45. 87 54,00 8.33 ALverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
Page 4-33

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 27 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 27
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CH1 Z241ZHMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 28
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 1 28
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CH1 Z241ZHMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4g24. 000 34.47 10.55 34,59 44, 68 EE5.11 74.00 18.89 Peak
4524.000 34.47 10.55 34.59 34.97 45.40 54,00 8.60 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 29 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 1 29
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CHE 2437HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 30
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 30
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45,12 EE.885 74.00 18.12 Peak
4374.000 34.75 10.56 34,55 36.20 46.96 54,00 7.04  bLverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 31 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 31
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CHE 2437HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 32
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. T 32
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11g CHE 2437HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45.39 E6.15 74.00 17.85 Peak
4374.000 34.75 10.56 34,55 35.17 45.93 54,00 g.07 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 33 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 33
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 34
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 134
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 45.10 E6.20 74.00 17.80 Peak
4924 . 000 35.09 10.53 34.57 35.08 45.18 54,00 7.82  bhverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 35 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 35
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 36
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HECH
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11g CH11 Z46-MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 45.01 56,11 74.00 17.89 Peak
4924 . 000 35.09 10.53 34.57 35.88 46.78 54,00 7,22  hverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-43

Frequency: Above 1GHz IEEE 802.11n HT20 2.4G mode

AUDIX 2

No.6 Ee Feng Road,Block 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+586-755-26639495-7
Fax:4+856-755-26632877

Postcode: 515057

Data: 37 File: E:2009 report data'A AL TAIACSIOH149.EM6 (2438)

0 Lewvel {(dBuVin)

Date: 2009-06-10

FCC PART 15C PEAK

60

FCC PART 15C AV

M

0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. 3m Chamber Data no. HEir
Dis. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit FCC FART 15C PEAK
Env. / Ins. 23*C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M N:UWAZO011NM
Power DC 56V From Adapter input AC 120/ 60HE
Test mwode IEEEB0Z.11n HTZO0 (CH1 2Z41ZMH=
MW
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 1501.000 25,920 5.32 35.74 47,89 43,37 74,00 30.63 Peak
Z 16529.000 2Z6.70 5.64 35.54 45,93 4z .73 74.00 31.27 Peak
3 241z.000 28.48 6.73 35.12 103.61 103.70 74.00 -29.70 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 38

Lewvel (dBu\//m)

120

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-10

FCC PART 15C PEAK

60

4 FCC PART 15C AV

e

. Lﬁm&mmgmwwﬂhﬁﬁﬂhwﬁ

0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 1 38
Di=. / Ant. 3 3115 hnt. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode

M/

Ant.

Fred. Factor
(MHz) (dB/m)

IEEES0Z.11n HTZ0 CH1 Z41ZMH=

Cakhle lwp. Emission

lo=zs Factor Reading Lewvel Limits Margin Femark
=h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)

5E.32 35.74 49,81 45.29 74.00 28.71 Peak
5.92  35.34 43. 67 46,68 74,00 27.32 Peak
.73 35.12 109.:Z5 i09.34 74.00 -35.34 Peak
8.13 34.96 49,24 53.19 74.00 20.81 Peak

[
-
W
[
-
o
o
[}

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 39 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-10
120
FCC PART 15C PERK
60
c FCC PART 15C AV
1 z i W
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 1 39
Di=. / Ant.  dm 3115 int. pol. : VERTICAL
Limit i FCC PART 15C PELKE
Enwv. / Ins. r 23FC/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO0 CHE 2437HMH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1059.000 0 25.34 4.56 36.19 E1.27 44,95 74.00 29.02 Peak
2 1501.000 25.90 2 5.32 35.74 50.30 45.78 74,00 28.22 Peak
3 1876.000 27.43 5.9 35.54 45, 62 46,635 74.00 Z27.37 Peak
4 Z2437.000 28.53 6.80 35.11 109.39 109,61 74.00 -35.61 Peak
5 3250.000 30.88 §.23 34.95 45.07 52.23 74,00 21.77 Peak

Femarks:
1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN

Page 4-46

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 40
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-10

120
3
FCC PART 15C PERK
60
FCC PART 15C AV
1
MW“’UUMW
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 40
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH& 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 45.77 44,25 74.00 29.75 Peak
2 1g99.000 26.70 5.64 35.54 45.85 42.45 74,00 31.55 Peak
3 Z2437.000 25.53 6.50 35.11 1035.461 105.53 74.00 -29.55 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 41
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-10

120
2
FCC PART 15C PERK
60
FCC PART 15C AV
3
1 ettt
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HEE N
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH11 Z46ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 49,17 44, 55 74.00 29.35 Peak
2 Z4g2.000 25.55 6.584 35.11 101.01 i01.29 74,00 -27.29 Peak
3 37989.000 352.03 9.40 34.54 41.79 45.38 74.00 Z25.62 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
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m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data:

120

60

[ A

42 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-10

FCC PART 15C PEAK

FCC PART 15C AV

bt L T

1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. HIE 31

Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11n HTZO0 CH11 Z46:MH=

M/ :

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 EO.08 45,56 74.00 Z28.44 Peak
1376.000 27.43 5.92 35.34 49.61 47,62 74,00 26.38 Peak
Z462.000 2Z5.55 6.84 35.11 108.37 105.65 74.00 -34.65 Peak
3Z286.000 30.97 8.33 34.94 45,66 EO0.0z2 74.00 23.98 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 43 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HIE 3]
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH1 2412ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 44
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HIE
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH1 2412ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4g24. 000 34.47 10.55 34,59 44, 52 54,95 74.00 19.05 Peak
4524.000 34.47 10.55 34.59 34.65 45.08 54,00 8.92 bLverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-51

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 45 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 1 45
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH1 2412ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 46
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HIE 3
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH1 2412ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4g24. 000 34.47 10.55 34,59 45.08 EE.51 74.00 158.49 Peak
4524.000 34.47 10.55 34.59 34.04 44,47 54,00 9.53 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
Page 4-53

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 47 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HIE
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH& 2437MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 48
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HIE 151
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH& 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45.16 5EE.92 74.00 18.08 Peak
4374.000 34.75 10.56 34,55 35.2¢6 45.02 54,00 7.98 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-55

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 49 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 49
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH& 2437MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 50
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 50
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH& 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45.98 56,74 74.00 17.26 Peak
4374.000 34.75 10.56 34,55 34.:28 45.04 54,00 8.96 ALverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
Page 4-57

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 51 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE=N §
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH11 Z46ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 52
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE =Y
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH11 Z46ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 45,69 E6.79 74.00 17.21 Peak
4924 . 000 35.09 10.53 34.57 34.87 45.97 54,00 8.03 ALverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 53 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE=¥]
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH11 Z46ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 54
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 54
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH11 Z46ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4924.000 35.09 10.58 34,57 45.26 E6.36 74.00 17.64 Peak
4924 . 000 35.09 10.53 34.57 34.:24 45.34 54,00 8.66 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-61

Frequency: Above 1GHz IEEE 802.11n HT40 2.4G mode

m No.6 Ee Feng Road,Block 52,
| l IX Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
Postcode: 515057

Data: 55 File: E:2009 report data A\ ALTAIMCS90OH149.EM6 (248)
0 Lewvel {(dBuVin) Date: 2009-06-05
3
L FCC PART 15C PERK
60
FCC PART 15C AV
a
1 2
WJ L..WuWMWWM
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. i S Chamber Data no. 1 55
Dis. / Ant. i S 3115 int. pol. : VERTICAL
Limit : FCCZ PART 15C PELE
Env. / Ins. 1 23FC/54% Engineer :3unny-lu
EUT : Altai A3 3Zmart WiFi M/M:WAIOL11N
Power : DC 56V From Adapter input AC 120%W/60H=
Test wode : IEEES0Z.11n HT40 CH1 242Z2MH=
MW H
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 1501.000 25.90 5.3 35.74 50.50 45.98 74.00 Z8.02 Peak
2 1876.000 27.43 5.92 35.34 49.28 47.29 74.00 26.71 Peak
3 Z422.000 28.50 &.77 35.11 111.10 111.286 74,00 -37.26 Peak
4 3229.000 30.83 S5.158 34.9¢6 46.44 50.49 74,00 23.51 Peak

Femarks:
1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page 4-62

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 56
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-05

120
3
FCC PART 15C PERK
60
FCC PART 15C AV
1 2
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 56
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1 Z24ZZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 45.02 43.50 74.00 30.50 Peak
2 1954.000 27.83 6.16 35.:20 46.74 45.53 74,00 28.47 Peak
3 242,000 25.50 &6.77 35.11 104.91 ia5.0%7 74.00 -31.07 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-63

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 57 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-05
120
3
FCC PART 15C PERK
60
r FCC PART 15C AV
1 2
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE
Di=. / Ant. 3 3115 hnt. pol. @ HORIZCONTLL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT4O0 CH4 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 49,18 44, 66 74.00 29.34 Peak
2 1954.000 27.83 6.16 35.:20 47.09 45.88 74,00 28.12 Peak
3 Z2437.000 25.53 6.50 35.11 104,487 i04.59 74.00 -30.59 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-64

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 58 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-05
120
3
H FCC PART 15C PERK
60
FCC PART 15C AV
1 2 !
MML’MJ ITUPRL P TR ERYE S TLERL S
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. : 58
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH4 24537MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1501.000 0 25.90 2 5.32 35.74 50,77 46.25 74.00 27.75 Peak
2 1587e.000 27.43 5.92 35.34 45.97 45.98 74,00 27.02 Peak
3 Z437.000 25.53 6.50 35.11 11z.08 112.30 74.00 -35.30 Peak
4  3250.000 30.383 &8.23 34.95 44,583 45.99 74.00 25.01 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-65

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 59 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-05
4
J FCC PART 15C PEAK
60

FCC PART 15C AV

01000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. HE==]

Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11n HT40 CH7Y Z45ZHMH=

M/ :

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1059.000 0 25.34 4.56 36.19 5E1.06 44,77 74.00 29.23 Peak
2 1501.000 25.90 2 5.32 35.74 50.82 45.30 74,00 27.70 Peak
3 1876.000 27.43 5.9 35.54 49,55 47,54 74.00 Z6.46 Peak
4  Z2452.000 28.53 6.84 35.11 111.:22 111.48 74.00 -37.48 Peak
5 3271.000 30.97 S§.28 34.95 46.53 50.83 74,00 23.17 Peak

Femarks:
1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN

Page 4-66

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 60
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-05

120
3
FCC PART 15C PERK
60
FCC PART 15C AV
1 2
0 1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Zite no. 3t Chamber Data ho. &0
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH7 245ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1501.000 25.90 5.32  35.74 48.36 43.84 74.00 30.16 Peak
2 1954.000 27.83 6.16 35.:20 46.41 45.20 74,00 28.80 Peak
3 Z45&.000 25.53 6.54 35.11 103.17% 105.43 74.00 -29.45 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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FCCID:UCC-WA301IN
Page 4-67

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 61 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HEN N
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1 Z24ZZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 62
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE =¥
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1 Z24ZZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4544 . 000 34.57 10.56 34,59 44, 68 EE.22 74.00 18.78 Peak
4544 . 000 34.57 10.55 34,59 34.10 44, 54 54,00 9.36 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-69

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 63 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE =¥
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1 Z24ZZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 64
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
| FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE -
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1 Z24ZZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4544 . 000 34.57 10.56 34,59 45,27 EE.81 74.00 18.19 Peak
4544 . 000 34.57 10.55 34,59 33.52 44,06 54,00 9.94 bLverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-71

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 65 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
04000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE Y
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT4O0 CH4 2437MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 66
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE =Y
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT4O0 CH4 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45.34 56,10 74.00 17.90 Peak
4374.000 34.75 10.56 34,55 35.58 46.34 54,00 T.66 Lverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-73

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 67 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT4O0 CH4 2437MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 68
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
1 FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE Y=
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT4O0 CH4 2437MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4374, 000 34.78 10.56 34,58 45.21 EE.97 74.00 18.03 Peak
4374.000 34.75 10.56 34,55 35.03 45.79 54,00 8.21 ALverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-75

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 69 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
0 4000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE =]
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH7 245ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 70
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 70
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH7 245ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4904.000 34.93 10.58 34,58 45.22 E6.20 74.00 17.80 Peak
4904 .000 34.95 10.53 34.55 34.90 45.88 54,00 8.12 ALverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-77

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 71 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-04
120
FCC PART 15C PEAK
60
04000 6800, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HERr
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/WN:WAI011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH7 245ZMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 72
Lewvel (dBu\//m)

120

60

0

1
Z

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-04

Enission Lewvel=

FCC PART 15C PERK
! FCC PART 15C AV
4000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. HE
Di=. / Ant. 3 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH7 245ZMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
4904.000 34.93 10.58 34,58 45.39 E6.37 74.00 17.63 Peak
4904 .000 34.95 10.53 34.55 35.05 46.03 54,00 7.97  bhverage
Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-79

Frequency: Above 1IGHz IEEE 802.11a mode

AUDIX 2

No.6 Ee Feng Road,Block 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+586-755-26639495-7
Fax:4+856-755-26632877

Postcode: 515057

Data: 105 File: E:2009 report data'A AL TAIACSIOH149.EM6 (2438)

0 Lewvel {(dBuVin)

Date: 2009-06-11

FCC PART 15C PEAK

60

_FCC PART 15C AV

W]

WJW%M

0 1000 2600. 4200. 5800. 7400. 9000
Frequency (MHz)
Fite no. 3m Chamber Data no. ;105
Dis. / Ant. 3m 3115 Ant. pol. : HORIZCONTAL
Limit FCC FART 15C PEAK
Env. / Ins. 23*C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M N:UWAZO011NM
Power DC 56V From Adapter input AC 120/ 60HE
Test mwode IEEEB0Z.11a CH149 5745MHz
MW
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 Z440.000 28.53 6.80 35.11 49,30 49,52 74,00 24,48 Peak
Z 5§745.000 35.42 10.96 34.36 §9.41 101.43 74.00 -27.43 Peak
3 7V4B0.000 38.95 12.31 34.52 34.37 51.12 74.00 Z2.88 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-80

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 106 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
4
FCC PART 15C PEAK
60
45 FCC PART 15C AV

9 WWLM“WWW

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. : 106

Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11a CH145 5745MH=

M/ :

Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)

1 10oo.000 25.20 4,35 36.30 56,73 49,958 74.00 24,02 Peak
2 1504.000 25.97 5.32  35.74 49,77 45.32 74,00 28.868 Peak
3 Z440.000 25.53 6.50 35.11 50.59 51.11 74.00 ZZ2.89 Peak
4 EBOog0.000 0 35.57 10.51 34,53 40. 54 5Ez.09 74.00 21.91 Peak
5 5440.000 35.85 10.65 34.44 40.83 52.92 74,00 21.08 Peak
6 5745.000 355.42 10.96 34.356 95.32 110.34 74.00 -36.34 Peak

Remarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-81

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 107 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
A
FCC PART 15C PEAK
60 ]

FCC PART 15C AV

C P

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 107
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1450.000 25.8383 5.25 35.76 45.31 43 .68 74.00 30.32 Peak
2  Z440.000 25.53 6.80 35.11 43 .69 45.91 74,00 25.09 Peak
3 54530.700 35.85 10.67 34,44 44,20 56.28 74.00 17.72 Peak
4  E430.700 35.35 10.67 34.44 38.74 EO.82 E4.00 3.18 Lverage
5 57Y85.000 35.35 10.93 34.35 97.09 i09.02 74.00 -35.02 Peak
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-82

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 108 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
]
FCC PART 15C PEAK
60

= | FCCPART 15C AV

13 3 | MWM
T

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. 105

Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11a CH157 S5755MH=

M/ :

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1504.000 0 25.97 5.32  35.74 46,42 41.97 74.00 32.03 Peak
2 1704.000 Z26.70 5.64 35.51 44, 52 41.35 74,00 32.865 Peak
3 1854.000 27.83 6.16 35.:20 43.57 4zZ.36 74.00 31.64 Peak
4 Z2440.000 28.53 6.80 35.11 45.00 458.22 74.00 25.78 Peak
5 5754.000 35.35 10.93 34.35 86.86 93.79 74.00 -24.79 Peak
6 7224.000 3535.39 1Z2.16 34.45 35.96 5zZ.035 74.00 21.97 Peak

Remarks:
1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN

Page 4-83

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data:

120

60

[ A

109
Lewvel (dBu\//m)

File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Date: 2009-06-11

FCC PART 15C PEAK

FCC PART 15C AV

o

W

1000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 109
Dis. / Aint. 3 3115 hnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11a CH165 5525MH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1504.000 2 25.97 .32 35,74 45.61 41.16 74.00 32.84 Peak
19534 .000 27.83 6.16 35.20 43.70 42.49 74,00 31.51 Peak
Z440.000 2Z5.53 6.80 0 35.11 45,49 45.71 74.00 Z25.29 Peak
EB25.000 35.24 10.93 34,34 a90.23 102 .08 74.00 -ZB.06 Peak
Remarks:

1. Emission Lewvel=

intennha Factor + Cable Loss —-iwp Factor + REeading.

2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-84

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 110 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
fi
FCC PART 15C PERK
60 4 FCC PART 15C AV
3

M

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. + 110
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH165 S55Z5MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 10oo.000 25.20 4,35 36.30 EE.885 49,13 74.00 24.87 Peak
2 1504.000 25.97 5.32  35.74 43 .69 44,24 74,00 29.76 Peak
3 Z440.000 25.53 6.50 35.11 49,17 49,39 74.00 z4.61 Peak
4  5424.000 35.33 10.67 34.45 41.96 54,01 74.00 19.99 Peak
5 5424.000 35.83 10.67 34.45 3g.27 50.32 54,00 3.68 Lverage
6 5825.000 355.24 10.93 34.54 97,68 i09.51 74.00 -35.51 Peak
Remarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-85

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

111 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-11

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 111
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11a ©CH149 5745MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-86

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 112 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 11z
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH145 5745MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11450.000 0 37.56 15.89 34,51 41.44 60.38 74.00 13.62 Peak
2 11490.000 37.56 15.89 34.51 30.78 49,72 54,00 4.28 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-87

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

P 113 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-11

FCC PART 15C PEAK

MW

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 1135
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11a ©CH149 5745MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-88

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 114 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 114
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH145 5745MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11450.000 0 37.56 15.89 34,51 41.96 &a0.90 74.00 13.10 Peak
2 11490.000 37.56 15.89 34.51 30.:28 49,22 54,00 4.78 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-89

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 115 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-11

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 115
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11a CH157 5755MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-90

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 116 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 11a
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11570.000 37.44 15.93 34,46 4z.01 60,92 74.00 13.08 Peak
2 11570.000 37.44 15.93 34.4¢6 30.41 49,32 54,00 4,568 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-91

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

117 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-11

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 117
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11a CH157 5755MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-92

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 118 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 115
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11570.000 37.44 15.93 34,46 4z2.39 61.30 74.00 12.70 Peak
2 11570.000 37.44 15.93 34.4¢6 30.85 49.76 54,00 4.24 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-93

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 119 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
FCC PART 15C PEAK
9000 10800, 14400. 16200. 18000
Frequency (MHz)

Zite no. 3t Chamber Data ho. r 119

Dis. / Ant. int. pol. @ VERTICAL

Limit FCC FPART 15C

Enwv. / Ins. Engineer :3unhy-1lu

EUT Altai A3 Smwart WiFi M/WN:WAI011N

Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode IEEES0Z.11a CH165 5525MH=

M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-94

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 120 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. + 1z0
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH165 S55Z5MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11g50.000 0 37.39 15.94 34,43 4z .89 61.79 74.00 12.21 Peak
2 11g50.000 37.39 15.94 34.43 30.98 49.88 54,00 4,12 bLverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-95

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

121 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. ro1z21
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11a CH165 5525MH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-96

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 122 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-11
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 122
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11a CH165 S55Z5MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11g50.000 0 37.39 15.94 34,43 43.01 61.91 74.00 12.09 Peak
2 11g50.000 37.39 15.94 34.43 31.05 49.95 54,00 4.05 ALverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



FCCID:UCC-WA301IN
Page 4-97

Frequency: Above 1GHz IEEE 802.11n HT20 5G mode

AUDIX 2

No.6 Ee Feng Road,Block 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+586-755-26639495-7
Fax:4+856-755-26632877

Postcode: 515057

Data: 131 File: E:2009 report data A\ ALTAIMCS90OH149.EM6 (248)
0 Lewvel {(dBuVin) Date: 2009-06-12
3
FCC PART 15C PERK
60
FCC PART 15C AV
2 W
0 1000 2600. 4200. 5800. 7400. 9000
Frequency (MHz)
Fite no. 3m Chamber Data no. 151
Dis. / Ant. 3m 3115 Ant. pol. : HORIZCNTALL
Limit FCC FART 15C PELKE
Env. / Ins. 23*C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M N:UWAZO011NM
Power DC 56V From Adapter input AC 120/ 60HE
Test wode IEEES0OZ.11n HTZO0 CH149 5745MH=
MW
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 10oo.000 25.20 4.35  36.350 51,62 44,57 74.00 29.15 Peak
2 1954.000 27.83 6.16 35.20 49,86 458.65 74.00 25.35 Peak
3 5745.000 35.42 10.96 34.3¢6 82.35 94,37 74.00 -2Z0.3°7 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The emission

lewels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-98

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 132 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)
120

Date: 2009-06-12

FCC PART 15C PEAK

60 FCC PART 15C AV
2 “mN“wMNMmJHﬂMWMM¢WVMM&MHWFM
0 1000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 132
Di=. / Ant. 3 3115 hnt. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11n HTZO CH1459 5745HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1040.000 25.25 4.43  36.24 54,31 47.75 74.00 26.25 Peak
2 1954.000 27.83 6.16 35.:20 50.87 49. 66 74,00 24.34 Peak
3 5745.000 35.42 10.96 34.356 94,21 106.23 74.00 -32.253 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The emission

lewels that are 20dE helow the official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-99

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data:

120

60

[ A

133 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11

FCC PART 15C PEAK

FCC PART 15C AV

b 3 W%MM

1000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 135
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1000.000 25.20 4.35 36.30 53.97 47,22 74.00 2Z6.78 Peak
1040.000 25.25 4.43 3J6.24 53.60 47.04 74,00 26.96 Peak
1954.000 27.53 6.16 35.:2Z0 49,98 45.77 74.00 Z25.25 Peak
E785.000 35.35 10.93 34,35 9z .44 104,37 74.00 -30.37 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-100

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 134 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
3
FCC PART 15C PEAK
60

FCC RART 15C AV

2 | e b S0 et

b

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 134
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 10oo.000 25.20 4,35 36.30 54,94 45.19 74.00 25.81 Peak
2 1954.000 27.83 6.16 35.:20 50.31 49.10 74,00 24,90 Peak
3 57Y55.000 355.35 10.93 34.355 g1.41 93.354 74.00 -19.34 Peak
4 7944.000 35.74 12.73 34.59 35.84 Ez.72 74.00 21.28 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-101

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 135 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
3
FCC PART 15C PEAK
60

FCC PART 15C AV

ho

bﬁﬁwkdqﬁﬂﬂ&vwww%wMﬁwwwﬂhﬂwyw

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 135
Di=. / Ant. 3 3115 hnt. pol. @ HORIZCONTLL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH165 S55Z5HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1000.000 25.20 4.35 36.30 5EE.48 45.73 74.00 25.27 Peak
2 1954.000 27.83 6.16 35.:20 50.82 49.61 74,00 24.39 Peak
3 5825.000 355.24 10.93  34.54 §5.06 96,59 74.00 -Z2.59 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The emission

lewels that are 20dE helow the official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-102

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 136 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
Lewvel (dBu\//m) Date: 2009-06-11
120
]
FCC PART 15C PEAK
60 | FCC PART 15C AV
3 =5
7 it MWWWWWW

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)

Zite no. t 3m Chawber Data ho. HE R

Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL

Limit i FCC PART 15C PELKE

Env. / Ins. : 23%C/54% Engineer :3unny-lu

EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM

Fower : DC 56V From Adapter input AC 120V/60Hz

Test mwode : IEEES0Z.11n HTZO CH165 S55-S5MH=

M/ :

Ant. Cakhle lwp. Emission

Fred. Factor loss Factor PReading Lewvel Limits Margin Femark

(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 10oo.000 25.20 4,35 36.30 EB.77 Ez.0z2 74.00 21.98 Peak
2 1504.000 25.97 5.32  35.74 50. 62 46.17 74,00 27.83 Peak
3 1854.000 27.83 6.16 35.:20 50,48 49,27 74.00 z24.75 Peak
4 E41f6.000 35.33 10.67 34.45 39.34 51.39 74.00 22.61 Peak
5 5BZ5.000 35.24 10.93 34.34 93.54 105,67 74.00 -31.87 Peak

Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-103

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 137 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

W

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 157
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11n HTZO CH1459 5745HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-104

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 138 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 1385
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH149 S5745MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11450.000 0 37.56 15.89 34,51 41. 63 s0.57 74.00 13.43 Peak
2 11490.000 37.56 15.89 34.51 31.05 49.99 54,00 4.01 ALverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-105

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

139 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 139
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0Z.11n HTZO CH1459 5745HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-106

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 140 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 140
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH149 S5745MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11450.000 0 37.56 15.89 34,51 4z .89 61.83 74.00 12.17 Peak
2 11490.000 37.56 15.89 34.51 31.58 50.52 54,00 3.48 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-107

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

141 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

R o i M o S I

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. ro 141
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEESO0Z.11n HTZO CH1S57 S5755HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-108

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 142 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 142
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11570.000 37.44 15.93 34,46 41.98 &60.89 74.00 13.11 Peak
2 11570.000 37.44 15.93 34.4¢6 31.08 49.99 54,00 4.01 ALverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-109

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

143 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 1435
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEESO0Z.11n HTZO CH1S57 S5755HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-110

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 144 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 144
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH157 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11570.000 37.44 15.93 34,46 4z.07 60.98 74.00 13.02 Peak
2 11570.000 37.44 15.93 34.4¢6 30.87 49.78 54,00 4,22 hverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-111

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 145 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. 145
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH165 S55Z5HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-112

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 146 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 1 146
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH165 S55-S5MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11g50.000 0 37.39 15.94 34,43 4z .57 61.47 74.00 12.53 Peak
2 11g50.000 37.39 15.94 34.43 31.25 50.15 54,00 3.85 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



AUDIX J

FCCID:UCC-WA301IN
Page 4-113

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 147 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

M

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 147
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HTZO CH165 S55Z5HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-114

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 148 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
09000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. 145
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HTZO CH165 S55-S5MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11g50.000 0 37.39 15.94 34,43 4z .98 61.88 74.00 12.12 Peak
2 11g50.000 37.39 15.94 34.43 30.83 49.73 54,00 4,27 bLverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



FCCID:UCC-WA301IN
Page 4-115

Frequency: Above 1GHz IEEE 802.11n HT40 5G mode

AUDIX 2

No.6 Ee Feng Road,Block 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+586-755-26639495-7
Fax:4+856-755-26632877

Postcode: 515057

Data: 157 File: E:2009 report data A\ ALTAIMCS90OH149.EM6 (248)
0 Lewvel {(dBuVin) Date: 2009-06-12
3
FCC PART 15C PERK
60
FCC PART 15C AV
12
01000 2600. 4200. 5800. 7400. 9000
Frequency (MHz)
Fite no. 3m Chamber Data no. 1 157
Dis. / Ant. 3m 3115 Ant. pol. : HORIZCNTALL
Limit FCC FART 15C PELKE
Env. / Ins. 23*C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M N:UWAZO011NM
Power DC 56V From Adapter input AC 120/ 60HE
Test wode IEEES0OZ.11n HT40 CH151 5755MH=
MW
Ant. Calbhle Amp. Emis=zion
Freg. Factor loss Factor PReading Lewvel Limits Margin Remark
(MH=z) (dE/m) [dE) [dE] [dbuw) (ABuv/m) (dBuVi/m) (dE)
1 1504.000 @ 25.97 5.3 35.74 45,19 40,74 74.00 33.26 Peak
2 1704.000 0 Z26.70 5.64 35.51 44,44 41.27 74.00 32.73 Peak
3 5755.000 35.38 10.94 34.3¢6 85.z0 97,16 74.00 -23.16 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The emission

lewels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-116

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 158 File: EX2009 report data'ABLTAIACSOOH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-12
4
FCC PART 15C PEAK
60 9 FCC PART 15C AV

“m Lﬂ*hwﬂﬂgmuwAhMJﬁwhhm“ﬁwwﬂmﬂ

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. + 155
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH151 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1450.000 25.8383 5.25 35.76 45.89 44,26 74.00 29.74 Peak
2 5415.670 35.83 10.67 34.45 40.99 53.04 74,00 20.96 Peak
3 5416.670 3535.83 10.67 34.45 38.45 50.50 S54.00 3.50 Average
4 EY5E5.000 35.38 10.94 34,36 89.94 101.90 74.00 -27.90 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 4-117

m No.&6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 159 File: EX2009 report data AALTAMACS90OH149.EMG (248)
120 Lewvel (dBu\//m) Date: 2009-06-12
i1
FCC PART 15C PEAK
60 3 FCC PART 15C AV

1 QM e

T

01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. + 159
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH159 S5795MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 1504.000 0 25.97 5.32  35.74 49,91 45,46 74.00 Z28.54 Peak
2 3gB0.000 31.87 9.15 34.87 41.93 45.0%9 74,00 25.91 Peak
3 55393.430 35.81 10.63 34.45 4z.51 54,50 74.00 13.50 Peak
4 E5393.430 35.831 10.63 34.45 38.41 50,40 E4.00 3.60 Lverage
5 57Y85.000 35.31 10.91 34.35 858.7:2 i0o0. 59 74.00 -26.59 Peak
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
2. The emission lewels that are 20dB helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



AUDIX J

FCCID:UCC-WA301IN
Page 4-118

No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data: 160 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
3
FCC PART 15C PERK
60
1 FCC PART 15C AV
‘MWH NW“WW
1
01000 2600, 4200, 5800, 7400, 9000
Frequency (MHz)
Zite no. 3t Chamber Data ho. + 160
Di=. / Ant. 3 3115 hnt. pol. @ HORIZCONTLL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer :3unny-lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1559 S5795HMH=
M/
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1704.000 2Z6.70 E5.6d4 35,51 45,45 4z2.28 74.00 31.72 Peak
2 5000.000 35.50 10.59 34,55 39.87 51.41 74,00 22.59 Peak
3 57¥85.000 355.31 10.91 34,355 §1.92 93.79 74.00 -19.79 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The emission

lewels that are 20dE helow the official liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 161 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
FCC PART 15C PEAK
9000 10800, 14400. 16200. 18000
Frequency (MHz)

Zite no. 3t Chamber Data ho. r 161

Dis. / Ant. int. pol. @ HORIZCOWTALL

Limit FCC FPART 15C

Enwv. / Ins. Engineer :3unhy-1lu

EUT Altai A3 Smwart WiFi M/WN:WAI011N

Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode IEEESO0Z.11n HT4O0 CH151 S5755HMH=

M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 162 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 162
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH151 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 115i0.000 37.50 15.90 34,49 4z2.15 61.06 74.00 12.94 Peak
2 11510.000 3°7.50 15.90  34.49 30.85 49.76 54,00 4.24 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

s 163 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
FCC PART 15C PEAK
9000 10800, 14400. 16200. 18000
Frequency (MHz)

Zite no. 3t Chamber Data ho. r 163

Dis. / Ant. int. pol. @ VERTICAL

Limit FCC FPART 15C

Enwv. / Ins. Engineer :3unhy-1lu

EUT Altai A3 Smwart WiFi M/WN:WAI011N

Fower DC 56V From Adapter input AC 120V/60Hz

Test mwode IEEESO0Z.11n HT4O0 CH151 S5755HMH=

M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 164 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 164
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH151 S5755MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 115i0.000 37.50 15.90 34,49 4z.12 61.03 74.00 12.97 Peak
2 11510.000 3°7.50 15.90  34.49 31.05 49.9¢5 54,00 4.04 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

;165 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

W

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 165
Dis. / Ant. int. pol. @ VERTICAL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1559 S5795HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 166 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
1
60
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 166
Dis. / Ant. ro3m 3115 int. pol. @ VERTICAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH159 S5795MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11550.000 37.43 15.94 34,44 42 .65 61.56 74.00 12.44 Peak
2 11590.000 37.43 15.94 34.4¢6 31.:21 50.12 54,00 3.88 Lverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postcode: 515057

Data

120

60

0

;167 File: E2009 report data'A\ALTAIACSSOH149.EM6 (2438)

Lewvel (dBu\//m)

Date: 2009-06-12

FCC PART 15C PEAK

IS S e e

9000 10800, 14400. 16200. 18000
Frequency (MHz)
Zite no. 3t Chamber Data ho. r 167
Dis. / Ant. int. pol. @ HORIZCOWTALL
Limit FCC FPART 15C
Enwv. / Ins. Engineer :3unhy-1lu
EUT Altai A3 Smwart WiFi M/N:UL3011N
Fower DC 56V From Adapter input AC 120V/60Hz
Test mwode IEEES0OZ.11n HT40 CH1559 S5795HMH=
M/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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No.&6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China

Tel:+56-755-26639495-"
Fax:4+56-755-26632877
Postcode: 515057

Data: 168 File: E:2009 report data A ALTAMCSO0OHT149.EMG {248)
Lewvel (dBu\//m) Date: 2009-06-12
120
FCC PART 15C PERK
60 !
FCC PART 15C AV
0 9000 10800, 12600. 14400. 16200. 18000
Frequency (MHz)
Zite no. t 3m Chawber Data ho. r 165
Dis. / Ant. ro3m 3115 int. pol. @ HORIZCOWTALL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer :3unny-lu
EUT : Lltai A3 Swart WiFi M/M:WAIO0L11NM
Fower : DC 56V From Adapter input AC 120V/60Hz
Test mwode : IEEES0Z.11n HT40 CH159 S5795MH=
M/ :
Ant. Cakhle lwp. Emission
Fred. Factor loss Factor PReading Lewvel Limits Margin Femark
(MHz) (dB/m) =h=)1 =h=)1 [l {(dBuV/m) (dBuW/m) (dB)
1 11550.000 37.43 15.94 34,44 41.58 60,49 74.00 13.51 Peak
2 11590.000 37.43 15.94 34.4¢6 30.87 49.78 54,00 4,22 hverage
Femarks:

1. Ewmis=sion Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.

Z. The emission lewvels that are Z0dE kbelow the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122

limit are not reported,



5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

FCCID:UCC-WA301IN

Page 5-1

Item |Equipment|Manufacturer |Model No. |Serial No. |Last Cal. |Cal. Interval

1 |Spectrum 1y ent E4446A  |[US44300459 [May,08, 09 |1 Year
Analyzer

2 RF Cable |Hubersuhner |[SUCOFLEX|182768/4 May,08, 09 |1Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply

with the radiated emission limits specified in 15.209(a).

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Conducted emission test data:
Test Mode: IEEE 802.11b TX
AT1: (CH1)

- Agilent Marker
Select Marker
1 2 3 4
Normal
Delta
1 'L.Jr"ﬂ""—-.'-ull-q.l-...-r.-‘r1-‘-"'.-.'L""""M.-r'"l.-u-.-""-.4J-""1'n,~'—,.-.—-1..'4'..-'-'l-.'"""bq'“'l"J"‘“"-.'-.1-‘.I;.r..,u""'I__.tr|.1._.4-c-ﬂ_,.n"?‘*""'+d""'w""‘”""-'—"-#*lu’ d Delta Pair
' {Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Atten 20 dB 5.39 dBph Next Peak
Next Pk Right
Next Pk Left

1

..--..~'.-.v.u'ru-'n.l-.w.-L-.-nl--.'\-i-'g-+-+-'-.-.-~n--t-'-.t-r-.-'-.--*nl.r-l—h.-.-..u.‘-.-.-'n1-r'-.--vh‘-.-.-«'..-r-n'm'-.-'.-n-a.uh'u';h-ivrun?ma- H | n S earc h

Pk-Pk Search

Amplitud
nll

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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- Agilent Marker
s 127 dARuY rtan 0 - Select Marker
__l dEpY #Atten 20 ) )3 4
Normal
Delta
i I P I B ,L__,....u..-"*la“'" I Delta Pair
w -'-P-.nt.uh'-..-.r-.-.t'-,w.-.-'--o-l-.-.ul'n.-mn-rw-.4.-*-.:'!—-1-H.-.n.-r’-.-v. ettt o (Tracking Re 'F:l
Ref A
s 2 Span Pair
#/BH Span Center
Off
More
1 of 2
Copyright 2000-2005 Agilent Technologies
(CH6)
2 Agilent Marker
#Atten 20 1Se|egct ngkeg
Normal
Delta
N T Ut e et Delta Pair
Y ket Tracking Ref)
Ref A
Span Pair
#/BH Span Center
Off
More
1af 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Page 5-4

Peak Search

Next Peak
Next Pk Right

Next Pk Left

1
| 1\.,.,.,-...;.-,.‘».».-,-.,,-...-.u....'|'..-'.-'--,4-.-.+.«'-.|.'.',.-...+.r....-s'-—<.Z.h~4.ﬂ-.-ri'*.n-'p1'-'-'t.FJ«‘-1-rrp<—r«'r-r-'-‘-.-‘~'--'r~r.~o-'rH-'n-—-.r4‘r-a'-‘-*-'m‘r--\"r'-'w‘v'--- H | n S earc h

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CH11)
2 Agilent Marker

Select Marker
1 2 3 4

#Htten 20 dB
Normal

Delta

oo .
Pt Lyt i, A0 b _“,._'.t,u_‘r-.-qh e P L TR T T ATELTY D e I t a P air
) {Tracking Ref)

e "'I"-ﬂv-—".“‘h'\-i.w Pt s
Ref A

Span Pair

Span Center

#VBH

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Marker
Select Marker
1 2 3 4

Normal

Delta

Wﬁﬁi J

Delta Pair
{Tracking Ref)
Ref A

e |.‘\'r\.-,J-;'.-u_..a."‘.1l.\-.-.1-,.*....u,-_.1'|.u_.-.-,-._.__.;._y,.,._,._._.,_. e N R

Span Pair
Span Center

Off

More
1af2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Htten 28 4B 56.57 dBp\ Next Peak
Next Pk Right

Next Pk Left

1
Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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AT2: (CH1)

- Agilent Marker
Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref A

e e e e

fHE Span Pair

Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Marker
#Atten 20 1Se|egct ngkeg
Normal
Delta
I Delta Pair
{Tracking Ref)
Ref A
. Span Pair
#/BH Span Center
Off
More
1of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Peak Search

Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CHo6)
2 Agilent Marker

Select Marker
1 2 3 4

#Htten 20 dB
Normal

Delta

e
g gk, a¢f o 1 e, Fried "

T | e, L e e R
||'--'1"'H‘ T Caca NI IOF LN LT EEE i ey bk ria

el

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

#VBH

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Peak Search

Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search
EE.19 dBpl

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CH11)
2 Agilent Marker

Select Marker
1 2 3 4

#Htten 20 dB

1

Il,r_,lI.,,.._,n.,'|_|._.-.,.l..'|IlIvIr_--t.'pa.‘.sz-.-l_hl_1 A Normal

)
L |

f i I.II

Delta

.
.u.- -
I'|'|| J'l,ul 2

la
|.ﬂ, rﬂll.'ﬂ“.fﬁl‘l

i
|
8 [0 L BT S

Delta Pair
Tracking Ref)
Ref A

Span Pair

Span Center

#VBH

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Marker
Select Marker
1 2 3 4

Normal

Delta

B Delta Pair
{Tracking Ref)
Ref A

Span Pair

#IHIE:” 36 Span CentEr

Off

More
1af2

Copyright 2000-2005 Agilent Technologies

Peak Search
#ftten 28 dB 56.11 dB .. Next Peak
Next Pk Right
Next Pk Left
1

Min Search

Pk-Pk Search

plitud
5E.11 dBpl
Mkr » CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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AT3: (CH1)
- Agilent Marker
Select Marker
1 2 3 4
Normal
Delta
ST P T PR e s T ey U L S -..-.;-.d...-.v.-..-.-__,_.__-m"""'r.J'r'ra.#nl.-j'k‘i'**m‘livl D e I t a P a i r
i i M {Tracking Ref)
Ref A
GHz ;
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies

Marker
Select Marker
1 2 3 4

Normal
Delta

. ) b,
ag] =, o) i ! oy ol o
"J't.""l.,‘_-i __.,-"h-.v.-."-_,,l*"\n.—b'-;—'h4"'“ A—g‘ ".-1.L-—n-r-"L--,.-v‘m-'.'-‘-.r..,.-'-' "l-,-- gl el

Delta Pair
Tracking Ref)
Ref A

e 'ﬁ'ﬂ"-“'b"n"'\i“w'-'n’r-fll"ﬁ'

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search
EE.18 dBpl

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CHo6)
2 Agilent Marker

Select Marker
1 2 3 4

#Htten 20 dB
Normal

Delta

Aoty np e e e, l|\‘Of.‘.ﬂ'-"'l-“-'-h.“'.\.d'-..ﬁ")-f: "‘-1-»""-'L..u-,-u'.—,|-"-‘-.'.-'|'I--r.P--‘.'-"'\'"r~'-‘1"ﬁh-‘"|hlllﬂ.l D a I t a P a i r
{Tracking Ref)

Py
" I"."' J""""“'lJlI.r._.a,-.-.-;_‘;_u‘!'b'._.’
Ref A

Span Pair

Span Center

#VBH

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Peak Search

Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search
EE.48 dBpl

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CH11)
2 Agilent Marker

Select Marker
1 2 3 4

1 =

#Htten 20 dB

IL-'.'ll-'-ll"'l-r"'-"“lll Ilr"'.?l-'u'u_}-'l.p,ﬂ i
i |I L} -

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

#VBH

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122



FCCID:UCC-WA301IN
Page 5-13

Marker
Select Marker
1 2 3 4
Normal
Delta
T .1"‘,l..-_-|-J‘|.-g“_J-'.|‘1__d‘.-||P‘lh'._-a'.'\"|'."J‘___"“|"-'"'|.|u'“'.~"?“""'-'"I.M'L"-'|‘*lfJP-"}h-.u.‘"I'1‘-'1'Pu_j_r'|"".'I'\"r”"ﬂ."""\l"'l"'hh" L Delta Pair
s R {Tracking Ref)
Ref A
S Span Pair
#/EH Span Center
Off
More
1af2

Copyright 2000-2005 Agilent Technologies

Peak Search

#Htten 20 dB 56.45 dB .. Next Peak
Next Pk Right

Next Pk Left

1
Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09122
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Test Mode: IEEE 802.11g TX
ATI1: (CH1)
= Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Y | -
B L P PN R Delta Pair

Y N "l
ot ""-.._,,r*.-,.“_.-\-.._‘I..,pr-.a._p-ﬁ.-.'u L Pl

{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Clear Hrite

Max Hold

iy
...J,L\-nﬂlr"'"

) I-I I'.'I o e e L Y l,.,.o{.-.-.,._a.,-1-.-.-un.-_.__..'u.n..,-.-.,.n,n‘.-.-'n-" \_._4'rL-..nJ.#Q"l.-r}!l'l'l"ﬂ\-i“r'-'i""-‘i”

Min Hold

View

Blank

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Peak Search

Next Peak

Next Pk Right

Next Pk Left

1

bt Min Search

Pk-Pk Search

57.54 depl

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

(CHo6)
2 Agilent Marker

Select Marker
1 2 3 4

#Htten 20 dB
Normal

Delta

Tl =
T I Delta Pair

| et , Wi
P L o e e e i i
gl e {Tracking Ref)
Ref A
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